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bid, twice daily; DMF, dimethyl fumarate; eod, every other day; GA, glatiramer acetate; HYP, high yield process; IFN, interferon; od, once daily; qd, per day; q1w, once weekly; q2w, every 2 weeks; q4w, every 4 weeks; tiw, three times weekly.
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Teriflunomide 14mg od 



Teriflunomide 7mg od 



IFN beta-1a 30mcg q1w 



Cladribine tablets 
Glatiramer acetate 20mg qd 



Glatiramer acetate 40mg tiw 



Fingolimod 0.5mg qd 



Alemtuzumab 12mg qd 



Placebo 



PEG IFN beta-1a 125mcg q2w 



IFN beta-1a 44mcg tiw 
DMF 240mg bid 



Natalizumab 300mg q4w 



Daclizumab HYP 150mg q4w 



 2  
Ocrelizumab 600mg once every 6 months 
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